
125 DUKE, orange 2025 <2025><EU><F4003Y1>
COVER

68833

Pos Part Number Description Additional Text Quantity

1 96008051000EDA Right fuel tank spoiler 125 with decal 1.00

2 96008050000EDA Left fuel tank spoiler 125 with decal 1.00

5 96308063000 Fuel tank fairing right 1.00

6 96308062000 Fuel tank fairing left 1.00

7 93008084010 Range change metal nut M6 10.00

9 J900000602507 screw socket M6x1 2.00

10 J800000701501 COLLAR WIND SHIELD 2.00

11 J900000602005 socket screw M6x20 4.00

12 93014018100 Collar head lamp holder MTG 8.00

13 90508006003 AH SCREW M6X1X20 4.00

14 93014017000 Rubber bushing 8.00

15 J900000601501 screw socket step M6x1 4.00

16 J690000600102 washer M5x0,8 2.00

17 J900000501405 screw truss M5x0.8xl14xcl4.8xb 2.00



18 96308062010 BCCU bracket 1.00

22 95807012020 Tank support rubber 6.00

23 J650001801400 grommet 2.00

24 93011068010 Rubber grommet ignition lock c 2.00

25 J800000701001 bushing fuel tank spoiler 2.00

26 96307064100 pin quick release M6 2.00

28 96311068000 Ignition lock cover 1.00

29 96307058000 COVER CAP 1.00

30 96307058010 seal fuel tank cover 1.00

31 96308042000CCA Side fairing right with decal 1.00

32 96308041000CCA Side fairing left with decal 1.00

33 J650002201400 GROMMET 3.00

34 96308077000 pin quick release M8 1.00

35 90808043000 SPECIAL SCREW M6X1X16 2.00

36 96308042010 cap 1.00

37 J660002001500 CAP 1.00

42 J650002001400 Rubber grommet 1.00

45 90135065090 SCHAUM 1.00

46 96311066010 grommet cover switch ignition 1.00


